TOWN OF MOUNT AIRY - 2013 COMPREHENSIVE PLAN | G
ADOPTED NOVEMBER 3, 2014

CHAPTER SEVEN:
COMMUNITY FACILITIES & PUBLIC
SERVICES

One of the goals of long-range planning is to
coordinate planned development with vital | |
infrastructure  improvements and  public
services. Community infrastructure needs are
essential to allowing the Town to develop in a
sustainable and prudent manner. Continuing to
provide and improve upon necessary public
services for Mount Airy residents is of equal | e
importance to support a vibrant human
infrastructure desired within the community. As ‘ e
such, these services should be thoughtfully
considered when planning for infrastructure
improvements.

BENCH AT WATKINS PARK
[...]
beyond the Town limits into Carroll and Frederick counties and a small portion of Howard
County. In addition, the MAVFC may be called outside the first due response area to assist
departments in any of the four surrounding counties on “mutual aid” calls. Though call totals
have been well into the 2000’s over the past several years, the call total for 2010 was 1,990. Of
those calls, 55% were in Carroll County, 37% were in Frederick County, 6% were in Howard
County and 2% were in Montgomery County. Average response time from dispatch to the scene
is between 8 and 12 minutes. Monitoring of response times is done frequently and updated when
necessary.

Increasing call volume and decreasing volunteer participation has resulted in the need for
increases in paid personnel. This need is especially evident for EMS trained personnel as the
Town population increases. The Town has an ordinance that provides $1,000 per residential
building permit that is mandatory revenue going to the MAVFC. Due to the large downturn in
the residential housing market, this income stream to the fire company has been greatly reduced.
The Town contributes 10% of its annual property tax revenue to assist in funding the local
volunteer company. Carroll County is the only contributing county at the moment. A minimal
contribution used to be received from Frederick County, but in light of the current state of the
economy has been withdrawn.

GOVERNMENT FACILITIES

MOUNT AIRY TOWN HALL

Situated in the heart of the downtown area, the

Mount Airy Town Hall is located at 110 South Main = B0

Street. At this location, the administrative offices for __—/‘“/
Water and Sewer, Finance, Engineering, Code N [NOUNT ATRY | @

Enforcement and Community Planning are accessible 3 r A |
to the public. Recently renovated in 2007, the

Town Hall was expanded slightly to accommodate 1
adequate office and meeting room space. Regularly ; <
monthly Town Council meetings are held at this
location. The Town Council Room also serves as the
venue for various Town Commission Meetings. In addition, the Town Hall also serves as the

location for an Operations Center for the coordination of emergency management services for
the Town.

142 | Page



Chapter 7: Community Facilities & Public Services

FLAT IRON BUILDING

The Flat Iron Building is a Town icon that is located at 2
Park Ave. This well-known building currently hosts the
Resident Troopers office and the Historical Society’s
museum. The building is in need of structural repairs and
the Town is currently looking at options for either making
repairs or replacing the building with a similar
structure. The Town did a feasibility study to see what
options were available and is deciding on the best way
forward. Due to the strategic location of the building, being
situated in the heart of the Downtown, the future uses must
be carefully considered to the best benefit to Mount Airy, its
businesses and residents.

MOUNT AIRY MAINTENANCE
FACILITY

The Mount Airy Maintenance Facility is
located at 215 Prospect Road, just west of
Prospect Park.  This facility serves as the
central operating location for the Department
of Public Works and has been part of the
Capital Improvements Program and has been
undergoing both site and structural upgrades.
The Mount Airy Maintenance Facility is not
a public facility, but functions to allow the
Public Works staff to directly serve the
Town residents in an efficient manner.

Adopted November 3, 2014

REBUILT IN 1917, THE FLAT
IRON BUILDING WAS
PURCHASED BY THE TOWN
OF MOUNT AIRY IN
OCTOBER OF 1951

143 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

LIBRARY AND SENIOR CENTER

MOUNT AIRY BRANCH LIBRARY

History

In 1965, the Carroll  County
Commissioners gave the Town of Mt.
Airy permission to open a community
library, with the provision that the Town
raise $3,000 to refurbish and furnish a
room above the Town office at the time
located in the Flat Iron Building. Four
months later, after donations and fund-
raising events such as a benefit shoot at
the Rod and Gun Club, a dance for teens,
and a book sale, the library opened. In
1974 the Mt. Airy Community Branch
moved to the former American Grocery
Building, now serving as the Town Hall offices, and in 1993 a new full-service Mount Airy
Branch Library opened on Ridge Avenue.

The Carroll County Public Library (CCPL) provides numerous services and community
programs of varying degrees within each community. Activities include youth reading
programs, book clubs, theatrical renditions, music sharing, and history programs specific to our
home state of Maryland. This location is equipped with one large and one small meeting room
available to rent for meetings. The Mount Airy Branch serves area citizens well and provides an
important community amenity for all ages.

The Mount Airy Branch Library is celebrating its 20" anniversary this year. The County
Commissioners reinvest tax payer money into maintaining county-funded facilities. The most
recent renovations to the library began in 2012. Plans include repavement of the driveway, and
reworking of the sidewalk to improve grade and accessibility.

MOUNT AIRY SENIOR CENTER

Located on the same site as the Mount Airy Branch Library, but operating as a separate facility,
is the Mount Airy Senior and Community Center. Supported by the Carroll County Bureau of
Aging and Disabilities, a variety of programs such as nutrition, recreation, education, health, and
socialization are offered Monday through Friday. This center is conveniently located in close
vicinity to the neighboring senior housing development.

144 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

Planning for regional libraries and senior centers are part of the Carroll and Frederick County
capital improvement process and based on critical population densities.

WATER/WASTEWATER

WATER SUPPLY

The Town of Mount Airy is not only located in two counties, but also divided into five different
watersheds. For the past five years, the Town has been under a
Consent Order with the Maryland Department of the
Environment to find additional source water for the Town’s
increasing water supply demands. The Town operates strictly
off of groundwater supply, and all other options for a long-
term water supply have been limited due to financial
considerations. The Town has upgraded their storm drain
system along Main Street over the past year as well as placed
8,000 Linear Feet of pipe for the water main, making the main
a12” line.

The unconfined fractured rock aquifer is the source of water
supply for the Town. The system uses 11 wells to provide a
municipal water supply for over 9,600 residents. The Town’s
existing water supply system consists of eleven wells,
transmission and feeder mains and five water treatment/booster
pumping stations. The Town also operates three elevated tanks capable of holding over
1,700,000 gallons in reserve. The main well field is located in Frederick County and consists of
wells #1-4. Wells #5 and #6 are located in Carroll County west of MD 27. Wells #7 (Twin Ridge
Subdivision) and #8 (Summit Ridge Subdivision) were brought on line as a result of those two
subdivisions. Public Well #9 was on Town owned property and subsequently developed and well
#10, was brought on by way of development activity. Public well #11, recently brought on line
within the last year is located on South Main Street, is located on Town owned property and put
into service to fulfill the requirements of MDE to satisfy the water allocation of existing
approved developments.

145 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

Well Number MDE Approved Current
Allocations based on Demand
Yearly Average
Wells 1-4 255,000 gpd
Well 5 43,000 gpd
Well 6 149,000 gpd
Well 7 99,000 gpd
Well 8 150,000 gpd
Well 9 79,000 gpd
Well 10 77,000 gpd
Well 11 75,000 gpd
Total Gallons Per Day Allocation 927,000 gpd 765,000 gpd
As of 2013 Water Sewer
Pipeline Available Available
Vacant Land and Need to Find 221,500 GPD Available
Redevelopment
Outer Growth/Annexation Not Available Not Available
Areas
Exception: Harrison & Available Available
Leishear (With 4 Wells on Property)
Demand for infill and future 424,000 gpd
(Residential/Commercial/Industrial)
Total Demand 1,189,000 gpd

Current Maryland Department of the Environment has allocated and permitted the Town for a
total of 927,000 gallons per day to be extracted from all eleven wells currently on line. The
Town recently constructed in the last five years a third water storage tank capable of holding
1,000,000 gallons per day of water in reserve.

Refer to the Municipal Growth Element for existing vacant land inventory and future annexation
areas and projected water capacity demands.

146 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

WATER SUPPLY LIMITATIONS

The Town of Mount Airy has historically utilized groundwater wells for its primary water
supply. The emphasis on groundwater supply has served the Town well over the last thirty years
and the Town has been fortunate to find, purchase and drill several large production wells, the
majority within our municipal boundaries.

The Town would like to continue this trend of reliance on groundwater resources within the
municipal boundaries. The Town also understands that a long-term water solution may not fit
within these desired criteria. Most importantly, the ultimate water supply side must not exceed
the design capacity of our WWTP, permitted at 1.2 million gallons per day processing capacity.

WASTEWATER

The Town of Mount Airy currently has 11 wastewater pump stations that move wastewater over
the various ridges throughout the Town which all feed into a single wastewater treatment plant.
The Town’s Wastewater Treatment Plant is located approximately one mile east of MD 27 along
an abandoned length of the B&O Railroad. The plant treats the wastewater and discharges the
flow into the South Branch of the Patapsco River. The average flow into the WWTP during
1996 and 1997 was 553,500 gallons per day (gpd). During 1998, the flow was 515,000 gpd,
1999 totaled 523,000 gpd, and 2000 was 558,000 gpd. Looking more recently, the average flows
into the WWTP during 2012 and 2013 were 677,000 gpd and 737,000 gpd, respectively. The
treatment process consists of the following: a bar screen, grit removal, Biological Nutrient
Removal (BNR) aeration, clarification, Enhanced Nutrient Removal (ENR) filtration, ultraviolet
light and post aeration, solids process, sludge holding, and belt filter press with lime
stabilization. This plant has a permitted treatment capacity of 1.2 Million gallons per day. This
plant was built with the original sewer system in 1972 and has undergone 3 major upgrades.

This plant has a permitted treatment capacity of 1.2 Million gallons per day. This plant was built
with the original sewer system in 1972 and has undergone 3 major upgrades.

The first upgrade was around 1989 and expanded the plant to meet the capacity of numerous
developments recurring in Town.

In 1999, the plant was expanded again to its current design capacity, but also improved with
Biological Nutrient Removal (BNR) technology which includes the installation of aerobic and
anoxic zones. The biological processes involve the use of micro-organisms and oxidation to
reduce both total nitrogen (TN) and total phosphorous (TP) from the water. During nitrification
the ammonia is oxidized to nitrite and then to nitrate in the presence of oxygen under aerobic
conditions. This is followed by the denitrification of nitrates which biologically reduces to nitric
oxide, nitrous oxide and nitrogen gas, in the absence of oxygen under anoxic conditions. Total
phosphorous in wastewater is a combination of soluble and particulate phosphate. The solids, or

147 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

particulates, are easily removed through the solids removal process. During aerobic conditions
the soluble phosphorus is solidified by aerobic heterotrophs and then broken down under
anaerobic conditions to the release of phosphorus. This process is repeated with the return sludge
system.

In 2010, the wastewater plant was upgraded to Enhanced Nutrient Removal (ENR) technology
The TETRA Denite system combines the denitrifications and filtration process to further reduce
TN and TP down below the stringent 3mg/liter and 0.3mg/liter discharge limitations
respectively.

This effective removal process is undertaken by introducing methanol as a carbon source. It has
proven to be very effective in meeting the State’s requirements.

WASTEWATER LIMITATIONS

The WWTP has reached its design capacity and physical capacity at its present location. There is
opportunity to expand wastewater treatment capacity in the future provided that both a location
and funding can be identified and that there is public support for a second wastewater treatment
plant.

The Town needs to keep our long-term water supply options open, but with serious consideration
of what the long-term financial limitations are for a smaller municipality. Because of these
potential financial limitations, the Town may not be able to seriously consider all possible
options. It is the Town’s intention to only pursue long-term planning, development and a rate of
growth that is responsive to and in balance with both the (known or demonstrated) capacity of
the Town’s water resources and the future growth preferences of the Town’s residents.

SOLID WASTE AND RECYCLING

Solid Waste disposal is considered a critical public
service. The Recycling and Sanitation Commission was
created in 1990 to address State legislation requiring
mandatory recycling. This commission, of up to nine
members, has directed the collection and disposal of
solid waste and monitored the ever-changing landscape
of recyclables over the past 23 years. Town Code
requires mandatory recycling within the Town.
Curbside recycling has been in operation since 1992.
All paper, glass, plastic and cardboard continue to be
collected once weekly for town residents located in Carroll County and on a bi-weekly basis for

SINGLE STREAM BLUE RECYCLING BINS
LINE TOWN STREETS ON RECYCLING DAY

148 | Page



Chapter 7: Community Facilities & Public Services
Adopted November 3, 2014

town residents located in Frederick County. The “single-stream” curbside method used allows
all recyclables to be “commingled” in the same recycling container.  In 2008, the Town
participated in a pilot program with Frederick County that provided 65-gallon totters with lids
and wheels, more than tripling the container size. Recycling efforts dramatically increased,
resulting in a decrease in landfill tipping fees. The Town extended the pilot program to the
Carroll County side of Town in the spring of 2009, experiencing the same degree of success.
This method is still in place today.

Solid waste removal within the entire incorporated boundaries of Mount Airy, as well as
recycling collection on the Carroll County side of Town, is contacted to a commercial hauler on
a tri-annual basis. The Frederick County Division of Solid Waste Management provides
recycling collection to residents on the Frederick County side of Town.

Mount Airy also provides yard waste pick-up approximately every other week, April until
December. Every year, right after the New Year holiday, Christmas trees are collected and
recycled. A yearly large item bulk pick-up is normally scheduled in the spring, of larger items;
lawn mowers, grills, and items that aren’t allowed on a weekly basis.

The Town maintains a Downtown Trash and Recycling Center to help with the logistics of solid
waste and recycling collection in the downtown environment. The combination of residential
and commercial collections in the historic downtown zone led to this innovative solution to solve
the problems of the different needs of these two entities. Our commercial hauler collects the one